
 

 3440 Hollywood Boulevard, Suite 465, Hollywood, Florida 33021 
 P. 954.837.0030  F. 954.837.0035 

 

  

October 17, 2018 
 
City of Pembroke Pines 
Purchasing Division 
8300 South Palm Drive 
Pembroke Pines, FL 33025 

Subject: Letter of Interest for the Pembroke Pines Water Treatment Plant - 2018-19 Improvement Projects 

Dear Selection Committee Members: 

Most of the Utilities Division’s customers take for granted that they will have clean water reliably available to their 
homes and businesses whenever they need it. Improvements planned for the Water Treatment Plant for 2018-19 are 
a significant component of the City of Pembroke Pine's Utilities Capital Improvement Plan. Carollo understands 
[...]
technical passion to identify innovative cost-
effective solutions to address regulatory drivers, 

We have assembled a locally-
based team of experts who have 
a long history of working on the 
engineering and construction of 
water facilities throughout the 
State of Florida. This team will 
bring innovative, cost-saving ideas 
to the City.

optimize water, wastewater and reuse operations, or 
rehabilitate existing facilities.

3.	 We understand local issues and processes. 
Through our work with you and many other 
municipalities throughout south Florida, we 
understand your nuances of water quality; 
treatment process optimization; permitting and 
compliance issues; master planning drivers; and 
fiscal challenges. This knowledge keeps our projects 
focused and on schedule.

Liz Fujikawa, P.E., BCEE
Angelia Gregory, Ph.D, P.E.
Sandeep Sethi, PhD, P.E.
Laura Baumberger, P.E.
Mark Ludwigson, P.E.

WATER TREATMENT

Lyle Munce, P.E.

QUALITY MANAGEMENT

Chris Reinbold, P.E.

PROJECT MANAGER

Chuck Sinclair, P.E.

PRINCIPAL-IN-CHARGE

Joel Smason, P.E. - Structural
Rich Warner, P.E. - Structural

Jeff Alband, R.A.* - Architectural
Chad Green, P.E. -  HVAC, Odor Control, Plumbing

TREATMENT FACILITY
ENGINEERING/STRUCTURAL/

ARCHITECTURAL/BUILDING MECHANICAL

Mark Ludwigson, P.E. - Permitting
Mike Carzo, CCM - Construction

Steve Walker, Operations

PERMITTING CONSTRUCTION
OPERATIONS

1.  Gamboa Engineers, Inc.
* Licensed in a state other than Florida

Joe Hanlon, P.E.
Mario Gamboa, P.E.1

ELECTRICAL AND I&C



V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\InDesign\LOI.indd

3

DEDICATED COLLABORATIVE 
PROJECT MANAGER

Chris Reinbold, our proposed Project 
Manager, will oversee all aspects of 
the project, including schedule and 
cost monitoring, team integration, 
risk management, quality control 
and assurance, scope and change 

control, project plan development and execution, 
stakeholder buy-in, and consistent communication 
between the City and the project team. Chris has a 
proven track record of managing water treatment 
projects and continuously demonstrates his ability to 
coordinate project team members to meet schedules 
on challenging projects. This valuable experience has 
prepared him to closely focus on the task at hand— 
2018-19 Improvement Projects for the Pembroke Pines 

“We are quite satisfied with our experience working 
with Carollo Engineers, Inc. and have been thoroughly 
satisfied with the services we’ve received from Larry 
Elliott, P.E., Lyle Munce, P.E., Chris Reinbold, and the rest 
of their support team at the local Sunrise, FL office.”

— Tim Welch, P.E., Utilities Director 
City of Sunrise, FL

Water Treatment Plant. His project management style 
is to plan ahead, get input from the best resources, and 
frequently check-in with team members. 

Chris brings relevant experience from similar projects, 
including, but not limited to the following:

�� City of Sunrise - 18-mgd Sawgrass WTP Design 
and Improvements Project. 

�� City of Sunrise Springtree WTP Improvements 
Project.

�� Palm Beach County - WTP No. 2 MIEX® project.

�� Palm Beach County - WTP No. 8 – Ion Exchange 
Bench-Scale Bypass Study.

�� Florida Keys Aqueduct Authority - Trumbo Point 
Tank and Pump Station Replacement.

As requested, we have provided Chris’ resume and 
three reference projects that Chris signed and sealed 
on the following pages.

A Minute with Your Project Manager
“I am excited about the possibility of working with Pembroke Pines staff to deliver 
your 2018-19 Improvement Projects for the Pembroke Pines WTP and to help the 
City continue its track record of excellence. This role fits well with my background 
and interests. As a long-time resident of south Florida, I have been serving clients 
throughout Southeast Florida and around the nation for over 15 years in the field 
water treatment, as it relates to studies, design, construction, and operations of 
municipal treatment plants. This experience has given me the opportunity to build both specific local 
knowledge and a national perspective in these fields. 

Over the years, I have learned that project management is not simply a matter of managing the work tasks, 
schedule, and budget. It is about managing the people who are doing the work — keeping them focused, 
inspired, and engaged in completing the task at hand. Project leadership also involves collaborating with 
the project stakeholders, including your management team and operations staff. This means supporting 
you, listening to you, and keeping you in the loop every step of the way, so that you have the confidence to 
make informed decisions that meet your goals.”



V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\InDesign\LOI.indd

4

 

 
 

V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\docs\Resumes\ReinboldChris.docx 

Education 
MS Civil Engineering, 
North Carolina State 
University, 2008 
BS Civil Engineering, 
University of North 
Carolina at Charlotte, 
2003 

Licenses 
Professional Engineer, 
Florida, North Carolina 

Professional 
Affiliations 
American Water Works 
Association 
Florida Engineering 
Society 
 

Chris T. Reinbold, P.E. 
Chris Reinbold, an associate vice president with Carollo, has 15 years of experience 
that includes study, design, permitting, and construction administration services for 
treatment plants, pumping stations, pipelines, and chemical systems. His continual 
focus for clients is to seek additional value, savings, or other operational 
enhancements on each project.

Relevant Experience 
 Project manager for the City of Sunrise, 
Florida, Sawgrass Water Treatment Plant 
membrane replacement, acid modifications, 
ion exchange (IX), and other improvements. 
This project includes two bid packages. The 
first is to replace the nanofiltration 
membrane elements for the existing 24-
mgd treatment plant and demolish and 
replace the sulfuric acid pumps. The second 
is to install an oxidation, pre-filtration, and IX 
system to treat surficial aquifer water for 
iron, control color, and reduce organics. This 
treatment train is separate and parallel to 
the existing membrane filtration train. 
Following degasification of the membrane 
permeate, the IX treated water will be 
blended with it to optimize finished water 
hardness and alkalinity. The City will 
experience cost savings (through power and 
chemical reduction), reduced distribution 
system maintenance, increased water use, 
and improved overall finished water quality.  

 Project manager for the City of Sunrise, 
Florida, Southwest Water Treatment Plant 
Ion Exchange (IX) & Improvements. This 
project includes addition of a 2-mgd fixed 
bed vessel IX system for color control and 
organics reduction at an existing lime 
softening plant. Other improvements 
include the replacement of well 2, 
replacement of the diesel engine backup 
generator and associated fuel storage tank, 
salt storage for IX regeneration, waste 
equalization, demolition of the existing lime 
silo for construction of a new larger silo to 
install two Owner furnished slakers, and 
associated electrical and I&C features. The 
addition of the IX system will allow the City 
to improve finished water quality as well as 
meet regulatory requirements associated 
with disinfection byproducts while 
implementing a new disinfection system to 
meet the Groundwater Rule. 

 Design manager for the City of Sunrise, 
Florida, Sawgrass 3-mgd Reverse Osmosis 
Water Treatment Plant. This project 
included the preparation of a procurement 
bid package and the general construction 
bid package, including 3 mgd of reverse 
osmosis treatment at the existing 18-mgd 
Sawgrass Water Treatment Plant. Included 
in the reverse osmosis system design were 
cartridge filters, two-stage reverse osmosis 
treatment, degasification, air quality control 
scrubbers, clean-in-place system, and 
chemical systems. Also included in this 
project was the uprating of the existing 
nanofiltration treatment system from 18 to 
24 mgd along with other renewal and 
improvement items. 

 Design manager for the City of Sunrise, 
Florida, Springtree Water Treatment Plant 
Sodium Hypochlorite Tank Replacement, 
Reverse Osmosis Water Treatment Plant, 
and Controls Building and High Service 
Pump “A.” The project was executed as 
three separate bid packages. The first was to 
replace four 15,000-gallon each sodium 
hypochlorite tanks on an accelerated 
schedule. The second was to prepare a 
procurement bid package and then general 
construction bid package including the 
design of 3 mgd of reverse osmosis 
treatment, with 1.5 mgd to be procured and 
installed in the first phase, at the existing 24-
mgd Springtree Water Treatment Plant. The 
reverse osmosis design included conversion 
of an ASR well to a Floridan aquifer 
production well, sand strainers, cartridge 
filters, two-stage reverse osmosis treatment, 
degasification, air quality control scrubbers, 
clean-in-place system, and chemical 
systems. The third bid package included the 
addition of a new plant controls building, 
new 12-mgd high service pumping station, 
and miscellaneous renewal and 
improvements to the existing softeners. 



V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\InDesign\LOI.indd

5

Chris T. Reinbold, P.E. 

 
 

V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\docs\Resumes\ReinboldChris.docx 

 
 Project manager for the City of Sunrise, 
Florida Springtree Water Treatment Plant 
Phase II Improvements & Rehabilitation. 
This project included renewal and upgrades 
to the existing four (4) 6-mgd each solids 
contact clarifiers, additional of raw water 
aerators, replacement of the south lime silo, 
concrete structure rehabilitation for the 
filters and flume, demolition of the existing 
east filters and transfer pump, addition of a 
new transfer pump station rated for 12-
mgd, addition of a water stabilization (CO2) 
system, extension of washwater return 
piping to connect to the two west softeners, 
and replacement of the existing rotary drum 
vacuum filter belts and appurtenances for 
lime sludge dewatering. This project was 
designed and is being constructed in two 
separate bid packages.  

 Project manager for the Palm Beach 
County Water Utilities Department, Florida, 
System 3 Water Treatment Plant Permeate 
Pipeline Replacement. Prior to designing the 
new piping, a study was conducted to 
investigate repair or replacement options 
for a deteriorating 42-inch diameter ductile 
iron permeate pipeline. This project 
included replacement of the permeate 
pipeline for a 30-mgd nanofiltration water 
treatment plant with a new HDPE pipeline 
including new stainless steel aboveground 
and vault piping, new flow meter, and repair 
and reconstruction of existing 
improvements affected by the piping 
installation. 

 Project manager for the Palm Beach 
County Water Utilities Department, Florida, 
System 8 Water Treatment Plant Train 3 
Softener Bypass and Ion-Exchange Pilot 
Study. An ion-exchange pilot study was 
conducted to evaluate the potential to 
stabilize the softener effluent by bypassing a 
portion of raw water around the softener 
and into the influent stream of the 10-mgd 
ion-exchange system. Design was 
completed based upon the 
recommendations of the study, which 
included the addition of flow control valve, 
flow meter, and bypass pipeline. 

 Project engineer for the Palm Beach 
County Water Utilities Department, Florida, 
System 2 Water Treatment Plant Ion 

Exchange project. This project included the 
installation of a magnetic ion-exchange 
(MIEX®) treatment system to achieve color 
reduction and dissolved organic carbon 
removal from the source water; two 25-foot 
square, continuous flow, high rate fluidized 
bed reactors, each rated for 9 mgd, as well 
as but not limited to a regeneration system, 
virgin resin storage and feed system, 
saturated brine storage tank and pumping, 
raw water system piping modifications, 
electrical and instrumentation components 
associated with the overall treatment 
system. Carollo’s design allowed for 
inclusion of a softening system bypass in 
order to increase plant capacity by 
approximately 2 mgd without adding any 
new softening basins or downstream filters. 
At the time of startup and commission, this 
was the largest high rate system of its type 
in the world. 

 Project manager during study/design 
and construction manager during 
construction of the Palm Beach County 
Water Utilities Department, Florida, Water 
Treatment Plant No. 2 Filter Replacement 
project. This project includes a new filter 
structure with dual media filters rated for an 
initial capacity of 16.4 mgd and designed to 
be high rated to an ultimate capacity of 25 
mgd. The filter structure also includes a 
clearwell, transfer and backwash pumps, air 
scour blowers, electrical room, and chemical 
feed connections. The new filters replace 
existing steel vessel filters at each lime 
softening train that are to be demolished 
along with a 1.0 million gallon storage tank. 
Other items include site grading, drainage, 
paving, and yard piping to support the new 
facilities with demolition of the old. 

 Technical advisor for the Palm Beach 
County Water Utilities Department 
(PBCWUD), Florida, Water Master Plan 
Update. Project included development of a 
new water master plan for PBCWUD to 
recommend capital improvements to meet 
the County’s 20-year water needs. Demand 
projections developed by PBCWUD were 
reviewed and confirmed, and updated 
peaking factors were developed based on 
historical production and SCADA data. 
Carollo assisted the County in updating its 



V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\InDesign\LOI.indd

6

Chris T. Reinbold, P.E. 

 
 

V:\Client51\Pembroke Pines\Quals\WTPImprvmts-2018-19_1018\docs\Resumes\ReinboldChris.docx 

 
Infowater hydraulic model and developed 
and facilitated a calibration program. Based 
on modeling results and evaluation of 
PBCWUD treatment and storage facilities, a 
20-year Capital Improvements Plan (CIP) 
was developed to sustain the County’s 
future water demands. 

 Project manager for the Florida Keys 
Aqueduct Authority (FKAA), Florida, to 
provide design and construction support 
services for replacement of the Trumbo 
Point potable water storage tank and pump 
station. The existing underground storage 
tank will be replaced with an above ground 
storage tank with a capacity sufficient to 
meet 4 days of potable water demand at 
Fleming Key and adjacent Trumbo Point 
Coast Guard Sector. The existing vertical 
turbine pump station will be demolished 
and replaced with an “EFI” vertical turbine 
standard type pumping system similar to 
that existing at multiple sites throughout the 
FKAA system.  

 Project manager for the City of Riviera 
Beach Utility District (CRBUD), Florida, Water 
Treatment Plant Evaluation. This project 
includes the evaluation of the process 
systems at the CRBUD Water Treatment 
Plant to determine the expected 
performance of each process system. The 
evaluation will identify expected 
performance of each process system in 
terms of intended function and capacity 
along with a review of meeting established 
permitted regulatory criteria. This effort 
included review of existing documents, 
performing process calculations, interviews 
with operations staff, and review of 
application permits and regulatory criteria. 
Also included was the evaluation of the 
existing treatment system hydraulics. Carollo 
will also provide training seminars to CRBUD 
staff based upon topics identified during the 
above evaluation.  

 Project engineer for the South Florida 
Water Management District, Florida, 
Caloosahatchee River (C-43) West Basin 
Reservoir project. This project is composed 
of a 170,000 ac-ft above-ground reservoir 
including internal and external 
embankments, internal control and outflow 
water control structures, canals, and two 